
Machine Learning in Water Systems

Dragan Savić (editor)

AISB Convention 2013 • University of Exeter • 3rd–5th April, 2013



2

Foreword from the Convention Chairs

This volume forms the proceedings of one of eight co-located symposia held at the AISB Convention 2013 that took
place 3rd-5th April 2013 at the University of Exeter, UK. The convention consisted of these symposia together in four
parallel tracks with five plenary talks; all papers other than the plenaries were given as talks within the symposia. This
symposium-based format, which has been the standard for AISB conventions for many years, encourages collabora-
tion and discussion among a wide variety of disciplines. Although each symposium is self contained, the convention
[...]
consider only the peak flood values (rare events) as MC still 

follows the complete distribution in generating synthetic 

samples. In contrast, Statistical Blockade uses a classifier 

(Support Vector classifier in our case) to filter out candidate MC 

points that will not generate values of our interest in the tail. In 

short, a SV classifier works in the tail portion of our distribution 

to pick the peak values (based on our threshold) from the MC 

generated values. In another way, we can say that this approach 

is partially similar to peaks over threshold (POT) method 

[generalized Pareto distribution (GPD) to the exceedances over 

some threshold]. In POT method, the used data are from 

historical record and not synthetically generated; whereas in 

statistical blockade ‘synthetically’ generated data are used [11]. 

A schematic representation of Statistical Blockade is given in the 

Figure 12 assuming that threshold value flood time series is at 

80%.   

 
Figure 12. The Representation of Statistical Blockade (Modified 

from [12]) 

 

    In our case study, the SB method was used to identify the 

occurrence of flood discharge events above a threshold value. 

The SB method produces MC simulated synthetic value input 

space which are likely to be fall in the tail region. The SVM 

based classifier ‘blocks’ the simulation in such a way that it 

won’t generate input space below the user defined threshold 

value.  It is accomplished by building the classification boundary 

at a classification threshold tc that is less than the tail threshold t. 

The four input space (wind speed, Humidity, Minimum 

Temperature and Precipitation) along with the observed Beas 

discharge values were used to train the Statistical Blockade 

with the SVM classifier which works by means of a radial 

basis function (RBF) kernel. As an example, the classified 

input space obtained from the Statistical Blockade at a 

threshold value of 90% is shown in the Figure 13. The blue 

dots are corresponding to the ‘non-tail region’ data and 

brown dots are corresponding to ‘tail region’ of the discharge 

data for a threshold value of 90%.  The modelling capabilities 

of SB has been assessed by comparing with that of the ANN 

and SVM models in predicting the number of flood flows 

that could exceed a range of threshold values (Table 3). 

 

 

Threshold 

limits  

ANN SB SVM 

90% 5% 4% 9% 

80% 6% 7% 10% 

70% 12% 9% 13% 

Table 3. Percentage Changes in Number Flood Events Predicted 

by Different Models 

   

The results show that the performance of Statistical Blockade 

is comparable to that of ANN model in predicting number of 

flood events falling above a threshold value at 90% and 80% 

limits. The SB has outperformed the ANN towards lower limits 

of the threshold. The high error values of SVM model can be 

related to the underestimation of the model during monsoon 

seasons; this highlights the facts that the SVM model requires 

much better tuning of its parameters for getting better 

performance.    

 

Figure 13. Classification of Monte Carlo Generated Samples at 

90% threshold value [the brown colour shown flood values that 

falls in tail region] 

    An important observation that can be used is that the 

conditional distribution of the events in the tail region tend 

toward a generalized Pareto distribution (GPD). The generalized 

Pareto distribution CDF generated in our case study for different 

peak values is shown in the Figure 14 . This graph could 

generate meaningful information about the tail region of the 

discharge in the study area. 

 

Figure 14. The CDF of generalized Pareto distribution (GPD) 

generated by SB on Scaled Data Sets . 



19

9 CONCLUSIONS  

Beas River daily discharge modelling is highly relevant in the 

region for hydroelectricity generation/planning, irrigation and 

flood prevention. This paper has introduced a rare event analysis 

method called Statistical Blockade to the field of hydrology and 

applied this approach to the Himalayan Beas river. The study has 

also explored the capabilities of the Gamma Test utilizing the 

daily data from the Beas catchment in conjunction with 

mathematical models like SVM, SB and ANNs and identified 

suitable inputs and training data length from the study region.  

An inter-comparison between ANN and SVM has shown that 

ANN is a superior model in the Beas basin in predicting peak 

floods especially in the monsoon season. Although this study 

made an attempt to optimize the SVM model, it requires further 

refinements to enable it to tackle monsoon flows. A comparison 

of SB approach with ANNs and SVMs have highlighted its 

capabilities in identifying the number of flood events above a 

given threshold value, utilizing extreme value theorem. This 

work has introduced the SB method in a single case study, but it 

has wider applications in the field of hydrology and we urge 

more hydrology studies to focus on it.  

 

10  ACKNOWLEDGEMENTS 

This work was partly funded by the UK-NERC (Project 

NE/I022337/1- Mitigating Climate Change Impacts on India 

Agriculture through Improved Irrigation Water Management, 

MICCI), as part of the Changing Water Cycle (South Asia) 

thematic programme. We would like to acknowledge the help 

extended Dr Sanjay Jain, NIH Roorkee.  

REFERENCES 

[1] S.K. Jain,  J. Tyagi and V. Singh. Simulation of Discharge and 

Sediment Yield for a Himalayan Watershed Using SWAT Model. J. 

Water Resource and Protection 2:  267-281 (2010) 

[2] A. Singhee and R. A. Rutenbar. Statistical Blockade: Very Fast 
Statistical Simulation and Modeling of Rare Circuit Events and Its 

Application to Memory Design. IEEE Transactions on Computer-
Aided Design of Integrated Circuits and Systems 28(8): 1176: 1189. 

(2011). 

[3] S. Agalbjorn, N. KonHar and A.J. Jones. A note on the gamma 
test. Neural Comput. Appl. 5 (3), 131–133. (1997) 

[4] P.J.Durrant. win Gamma: A non-linear data analysis and modelling 

tool with applications to flood prediction. PhD thesis, Department of 
Computer Science, Cardiff University, Wales, UK. (2001) 

[5] D. Evans. Data Derived Estimates of Noise Using Near Neighbour 

Asymptotics. PhD Thesis, Department of Computer Science, 
University of Cardiff, UK. (2002). 

[6] D. Evans and A. J. Jones. A proof of the gamma test. Proc. R. Soc. 

Ser. A 458 (2027), 2759–2799. (2002). 
[7] V. Vapnik. The Nature of Statistical Learning Theory. Springer-

Verlag, New York, 1995. 

[8] C. C. Chang and C. J. Lin. LIBSVM : a library for support vector 

machines. ACM Transactions on Intelligent Systems and Technology, 

2:27:1--27:27 (2011). 

[9] W. S. McCulloch and W. Pitts. A logical calculus of the ideas 
imminent in nervous activity. Bulletin of Mathematical Biophysics. 

Vol. 5, 115–33 (1943). 

[10] F. Rosenblatt. Priciples of neurodynamics: perceptrons and the  
theory of brain mechanics. Spartan. (1962). 

[11] P. Embrechts, C. Klüppelberg, and T. Mikosch. Modelling Extremal 

Events for Insurance and Finance, 4th ed. Berlin, Germany: Springer-

Verlag, (2003). 

[12] A. Singhee, J. Wang, B. H. Calhoun and R. A. Rutenbar, Recursive 
Statistical Blockade: An Enhanced Technique for Rare Event 

Simulation with Application to SRAM Circuit Design, Proceedings 

of the 21st International Conference on VLSI Design, p.131-136 



20

1 

 

Optimisation of Water Treatment Works using Static 

and Dynamic Models with an NSGAII Genetic 

Algorithm 
 
Roger Swan

1
, John Bridgeman

1
 and Mark Sterling

1 

Abstract.    This paper applies a genetic algorithm to static and 

dynamic models of a case study water treatment works to find near 

optimal designs. The mechanisms of these models, their calibration 

and accuracy are described. The models were used with stochastic 

data representative of conditions observed at the works and the 

NSGAII genetic algorithm was applied to minimise the size of the 

works and the failure likelihood. The dynamic model was found to 

predict more conservative designs than the static model. The 

genetic algorithm was found to require greater calibration to 
identify near-optimal solutions efficiently.

 

1 INTRODUCTION 

Traditionally, the uncertainties in water treatment works (WTW) 

design have been accounted for by empirical data or past 

experience instead of scientific understanding and rigorous 

empirical analysis. Computational modelling of WTWs can offer a 

means by which designers and operators can assess the likely 

impact of raw water quality, works design and operational 

conditions on final water quality. This helps to provide an 

indication of the likelihood of failure to meet water quality 

standards under conditions not previously experienced. 

Existing commercial programs are available for WTW 

simulation but they do not have the ability to assess WTW 

reliability under stochastic conditions. General static WTW models 

were assessed by Gupta and Shrivastava [1] who found that 

stochastic conditions produced more conservative designs than 

deterministic conditions when a genetic algorithm was used to 

identify cost effective solutions that achieved performance goals. 

This paper will compare the optimal designs identified by a 

genetic algorithm for a case study site modelled using static and 

dynamic models under stochastic conditions. Dynamic models are 

reasoned to be superior as key processes, such as filtration, are 

dynamic by nature.  

2 CASE STUDY WORKS 

At the works, water is abstracted from a lowland reach of river 

through bar and band screens before being impounded in a 

reservoir. Water to be treated is divided into two treatment streams, 

one of which has hopper bottomed clarifiers (HBC) and the other 

dissolved air flotation (DAF) clarifiers. In both streams the water 

has a ferric sulphate coagulant added before flocculation and 

clarification. Post clarification, the waters are blended together 

prior to being filtered through dual media (anthracite/sand) rapid 

gravity filters. The water then passes through a balance tank, to 
1Dept. of Civil Engineering, University of Birmingham, Edgbaston, 
Birmingham, B15 2TT, UK 

Email: {rxs884, j.bridgeman, m.sterling}@bham.ac.uk 

reduce the fluctuations in flow that are caused by the backwashing 

of the filters, before being treated by granular activated carbon 

(GAC) adsorbers. 

Chlorine dosed upstream of the contact tank is controlled by a 

feedback loop that is dependent on the free chlorine concentration 

entering and exiting the contact tank. The works has a reported 

maximum capacity of 60 Ml/d (2500 m3/h). 

3 MODEL DESCRIPTION 

3.1 Turbidity suspended solids relationship 

It was assumed that there is a 2:1 ratio between total suspended 

solids (mg/l TSS) and turbidity (NTU) as used in OTTER [2] and 

as suggested by Binnie et al. [3] where no other data are available. 

3.2 Coagulation and flocculation 

It is assumed that all of the iron in the ferric sulphate coagulant 

form iron hydroxide which precipitates out of solution. A 

stoichiometric calculation (see Equation 1) results in the amount of 

suspended solids added by ferric sulphate as being 1.9 g/g Fe3+. 

This assumption is expected to be approximately true if TOC-

coagulant formations are negligible, doses of coagulant are greater 

than 2 mg/l as Fe3+ and pH is such that iron has a low solubility 

(4.0 - 11.0) [4]. This calculation method agrees with that reported 

by Warden (1983) as reported by WRc  [2] and Binnie et al.[3].  

               (1) 

Flocculation is assumed to be effective resulting in flocs of an 

appropriate size for DAF treatment [5]. Other treatability 

characteristics of the water that are affected by coagulation and 

flocculation are taken into account by calibration constants in the 

process models. 

3.3 HBC clarification 

The static model uses a plug flow first degree decay equation to 

calculate the reduction in suspended solids. The dynamic model is 

similar to that presented in Head et al. [6] and uses the same 

calibrated parameters except for the flocculation efficiency factor. 

Others modifications of the Head et al. model are the use of two 

continuous stirred tank reactors (CSTRs) and the removal of the 

settlement removal mechanism, due to its insignificance. 



21

2 

 

3.4   DAF clarification 

Removal of solids in the static model was calculated using a plug 

flow first degree decay equation as presented in Edzwald [7] for 

attachment in the contact zone. Complete removal of flocs 

attached to bubbles is assumed due to the high retention times 

observed. 

The dynamic model uses a perfectly mixed model again based 

on Edzwald [7] where attachment occurs throughout the tank and 

again removal of flocs attached to bubbles is complete. 

3.5 Filtration 

The removal of solids by filtration was modelled in both models 

by the Bohart & Adams method [8]. Backwashing is assumed to 

be ideal removing all solids. Filter ripening is modelled using an 

initial exponential increase in the attachment coefficient as 

carried out in the OTTER WTW program [2]. The ripening 

period and initial attachment efficiencies were adjusted to be 

representative of works data. 

In the dynamic model, clean bed headloss was calculated 

using the Kozeny-Carman equation with adjustment made for 

solids build up using the method presented in Adin & Rebhun 

[9]. The static model differs from the dynamic model by using 

an empirical headloss equation based on flow and run time, and 

uses scheduled backwashes only. 

3.6 GAC 

Due to lack of adsorption removal efficiency measurements 

recorded at the WTW, GAC adsorption has not been modelled. 

Suspended solids (SS) removal was not modelled as this was not 

the process’s principle purpose at the works where it is a tertiary 

treatment. Dependency on GAC for SS removal would have 

resulted in an increased need to backwash which would disrupts 

the mass transfer zone and cause premature breakthrough of 

adsorbable pollutants [10]. 

3.7 Chlorination 

Chlorine is dosed upstream of the contact tank and any 

instantaneous demand is assumed to have occurred prior to 

entry. Chlorine decay was modelled by first order decay. In the 

static model plug flow was assumed and in the dynamic model 

the flow through the contact tank was modelled as a number of 

CSTRs identified by the relationship between t10:ttheoretical 

efficiency and the number of representative CSTRs presented in 

Denbigh and Turner [11]. The t10:ttheoretical efficiency was found 

from tracer tests carried out by the works employees. 

The magnitude of disinfection by-product formation is 

measured using trihalomethanes (THM) as a reference pollutant. 

A method which relates the formation of THMs to the 

consumption of chlorine is applied, as presented in Brown et al. 

[12], using a conservative formation parameter (50 µg/l THM 

per mg/l free chlorine consumed). 

4 FAILURE CONDITIONS 

The failure criteria identified were chosen to represent 

performance that the existing WTW occasionally experienced. 

Where applicable these conditions are stricter than legislative 

limits so the probability of them occurring is statistically more 

significant. The works failure likelihood is the fraction of the 

time that at least one of the failure criteria, shown in  

Table 1, were observed  

Failure parameter Failure condition 

Blended turbidity post clarification  > 1 NTU 

Filtered turbidity  > 0.1 NTU 

Individual filter headloss  > 1m 

Flow through filter No flow 

Free chlorine concentration 

multiplied by contact time (CT)  

< 60 mg.min/l 

Trihalomethanes (THM)  > 25 µg/l 

Flow through DAF clarification  > 300 m3/h 

Flow through HBC clarification  > 200 m3/h 
 

Table 1. Failure conditions 

5 ACCURACY OF MODELS 

5.1 Works data 

The models were both calibrated using quarter hourly data 

collected from in line sensors from the beginning of January 